
Village of Grantsburg
316 South Brad Street
Grantsburg, WI 54840

 
 

Village Board Meeting Agenda
Monday, March 11, 2024  6:00 p.m.

Village Board Room, 316 S. Brad Street
 

The Village Board of Trustees will discuss the following items and act as needed:
 

1. Call to Order; Roll Call; Pledge of Allegiance
2. Appearances: 6:10 p.m. Scott DeRocker-Request use of parking lot for UTV/ATV ride

       6:15 p.m. Deb Mlinar, Burnett County Tourism-Governor’s fishing opener 

 sponsorship 

        6:30 p.m. Jeremiah Wendt & Bridget Anderson, SEH 1) WWTP project 

additional items 2) Amended engineering contract      Facility Plan

3. Public Comments: 30 minutes per meeting/5 minutes per speaker.  Pursuant to WI Statues § 19.83
[...]
there are issues with the accuracy of the influent flow meter that the Village feels provides 
inaccurate influent flow rates. With this in mind, the Village feels that the flow metering should be 
addressed, and then the influent and effluent flows compared again to provide a more accurate 
assessment of potential lagoon leakage. The Village scored a “C” in operator certification due to 
recent turnover within the Village’s Public Works staff. All other categories including influent flow 
and loadings, TSS, phosphorus, biosolids quality and management, staffing, financial 
management, collection systems received an A grading. The DNR gives the Village of 
Grantsburg’s WWTP a GPA score of 2.90 out of a possible 4. The Village of Grantsburg’s full 
2021 CMAR report can be found in Appendix B. 

Effluent DMR data from the period 2019 to 2021 was reviewed and is summarized below in 
Table 7. A graphical summary on a monthly average basis for effluent TSS, BOD, and TP is 
presented in Figure 4, Figure 5, and Figure 6 respectively. 

Table 7 – Effluent Flow and Loading Summary 

Influent Summary Units 2019 2020 2021 Values Used for 
Upgrade 

Flow 
Minimum Month  MGD 0.107 0.129 0.124 0.107 
Average Annual MGD 0.175 0.168 0.157 0.167 
Maximum Month MGD 0.243 0.205 0.181 0.243 
Peak Day MGD 0.368 0.299 0.249 0.368 
BOD (lb/d) 
Average Annual lb/d 25 28 30 28 
Maximum Month lb/d 93 56 54 93 
Peak Day lb/d 152 87 87 152 
TSS (lb/d) 
Average Annual lb/d 26 21 14 20 
Maximum Month lb/d 93 59 30 93 
Peak Day lb/d 120 70 44 120 
Phosphorus (lb/d) 
Average Annual lb/d 1.5 1.2 1.3 1.3 
Maximum Month lb/d 2.4 1.9 1.7 2.4 
Peak Day lb/d 2.9 3.4 2.7 3.4 
      
      
      



 

FACILITY PLAN  GRANT 163312 
Page 11 

Table 7 (Continued) – Effluent Flow and Loading Summary 

Influent Summary Units 2019 2020 2021 Values Used for 
Upgrade 

Ammonia (lb/d) 
Average Annual mg/L 15 22 23 20 
Maximum Month mg/L 33 38 39 39 
Peak Day mg/L 42 47 41 47 
BOD (mg/L) 
Average Annual mg/L 16 19 20 18 
Maximum Month mg/L 43 33 38 43 
Peak Day mg/L 53 43 61 61 
TSS (mg/L) 
Average Annual mg/L 18 13 10 14 
Maximum Month mg/L 47 35 21 47 
Peak Day mg/L 69 40 35 69 
Phosphorus (mg/L) 
Average Annual mg/L 1.1 0.8 1.0 1.0 
Maximum Month mg/L 1.9 1.2 1.2 1.9 
Peak Day mg/L 2.0 1.8 1.5 2.0 
Ammonia (mg/L) 
Average Annual mg/L 12 16 18 15 
Maximum Month mg/L 22 25 29 29 
Peak Day mg/L 25 25 30 30 

 

3 Design Criteria 
3.1 Design Year 

To comply with typical facility planning periods, a 20-year design period is used in the alternatives 
analysis that follows. The design year for the purpose of this report is 2045. Intermediate 
projections using 5-year increments are also included. 

3.2 Future Population 
The Village of Grantsburg is estimated to increase to its highest population in 2035, a 
12.8 percent increase from the current population (1,330) to 1,500 people. Currently in the area, 
the Village of Grantsburg’s WWTP does not serve any major industrial businesses and does not 
have specific future industrial users planned. However, future projections at the WWTP will 
involve an additional 10 percent loading for unexpected growth or businesses. A summary of 
DOA future projections and expected growth with interpolated values in a 5-year increment to 
2040 is shown in Table 8. 



 

FACILITY PLAN  GRANT 163312 
Page 12 

Table 8 – Population Projection Summary 

Village of 
Grantsburg 

2010 
Censu

s 

2015 
Proj. 

2020 
Proj. 

2025 
Proj. 

2030 
Proj. 

2035 
Proj. 

2040 
Proj. 

Peak 
Population 

in 2035¹ 
Population 1,341 1,336 1,330 1,385 1,455 1,500 1,450 1,500 

% 
Difference 

 -0.37% -0.45% 4.14% 5.05% 3.09% -3.33% 12.8% 

¹2035 population will be used for design due to the highest population within the 20-year design period. 
 

3.3 Future Wastewater Loading 
A summary of future wastewater loadings calculated using the DOA’s 12.8 percent future 
population growth with an additional 10 percent industrial growth is shown in Table 9. 

Table 9 – WWTP Influent Design Year 2035 Characteristics 

FLOW (MGD) 2019-2021 DOA Projected 
Growth (12.8%) 

10% Industrial 
Growth 

Design Year 
Values 

Average Annual 0.190 0.024 0.019 0.271 

Maximum Month 0.268 0.034 0.027 0.33 

Peak Day 0.509 0.065 0.051 0.62 

Peak Hour       1.13 

BOD (lb/d.) 2019-2021 DOA Projection 
(12.8%) 

10% Industrial 
Growth 

Design Year 
Values 

Average Annual  233 29.8 23.3 286 

Maximum Month  351 44.9 35.1 4901 

Peak Day 675 86.4 67.5 829 

TSS (lb/d.) 2019-2021 DOA Projection 
(12.8%) 

10% Industrial 
Growth 

Design Year 
Values 

Average Annual  282 36.1 28.2 346 

Maximum Month 388 49.7 38.8 477 

Peak Day 923 118.1 92.3 1133 

1 – These numbers reflect the current rated capacity of the plant rather than the calculated 
projection, to avoid artificially derating the plant. 

 
  



 

FACILITY PLAN  GRANT 163312 
Page 13 

It should be noted that the calculated average flow is slightly less (0.233 MGD) than the 
0.27 MGD at which the plant is currently rated. In order to avoid artificially derating the plant, the 
current rated value is used. Similarly, the maximum month BOD projection would be 431 lb/d 
rather than the currently rated capacity of 490 lb/d, so the current rated value is used for the 
future project.  

3.4 Effluent Requirements 
The current WPDES is effective from January 1st, 2022 through December 31st, 2026. The 
permit is included as Appendix A. A summary of the current WPDES effluent limitation 
requirements for Grantsburg’s WWTP is provided in Tables 10 and 11. 

Table 10 – Current WPDES Permit Limits 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample Type Notes 

      
BOD5, Total Monthly 

Avg 
30 mg/L Weekly 24-Hr Flow 

Prop Comp 
 

BOD5, Total Weekly 
Avg 

45 mg/L Weekly 24-Hr Flow 
Prop Comp 

 

Suspended 
Solids, Total 

Monthly 
Avg 

60 mg/L Weekly 24-Hr Flow 
Prop Comp 

 

pH Field Daily Min 6.0 su Weekly Grab  
pH Field Daily Max 9.0 su Weekly Grab  
Fecal Coliform 
Interim Limit 

Geometric 
Mean - 
Monthly 

400 #/100 ml Weekly Grab Limit and 
monitoring effective 
May through 
September. 

E. coli 
Final Limit 

Geometric 
Mean – 
Monthly 

126 #/100 
mL 

Weekly Grab  

Chlorine, Total 
Residual 

Daily Max 38 µg/ L 3/ Week  Limit and 
monitoring effective 
May through 
September. 

Phosphorus, 
Total 

Monthly 
Avg 

1.0 mg/ L Weekly 24-Hr Flow 
Prop Comp 

 

Nitrogen, 
Ammonia 

Daily Max 
– Variable 

mg/L Weekly 24-Hr Flow 
Prop Comp 

See Variable Limit 
in Table 11 Below 

 

  



 

FACILITY PLAN  GRANT 163312 
Page 14 

Table 11 – Variable Limits Table 

Effluent pH s.u. Limit mg/L Effluent pH s.u. Limit mg/L Effluent pH s.u. Limit mg/L 

6.0 ≤ pH ≤ 6.1 108 7.0 < pH ≤ 7.1 66 8.0 < pH ≤ 8.1 14 

6.1 < pH ≤ 6.2 106 7.1 < pH ≤ 7.2 59 8.1 < pH ≤ 8.2 11 

6.2 < pH ≤ 6.3 104 7.2 < pH ≤ 7.3 52 8.2 < pH ≤ 8.3 9.4 

6.3 < pH ≤ 6.4 101 7.3 < pH ≤ 7.4 46 8.3 < pH ≤ 8.4 7.8 

6.4 < pH ≤ 6.5 98 7.4 < pH ≤ 7.5 40 8.4 < pH ≤ 8.5 6.4 

6.5 < pH ≤ 6.6 94 7.5 < pH ≤ 7.6 34 8.5 < pH ≤ 8.6 5.3 

6.6 < pH ≤ 6.7 89 7.6 < pH ≤ 7.7 29 8.6 < pH ≤ 8.7 4.4 

6.7 < pH ≤ 6.8 84 7.7 < pH ≤ 7.8 24 8.7 < pH ≤ 8.8 3.7 

6.8 < pH ≤ 6.9 78 7.8 < pH ≤ 7.9 20 8.8 < pH ≤ 8.9 3.1 

6.9 < pH ≤ 7.0 72 7.9 < pH ≤ 8.0 17 8.9 < pH ≤ 9.0 2.6 

The Village of Grantsburg requested and received effluent limits from the WDNR as part of this 
facility planning study per NR 110 Wis Adm. Code regulation. The planning effluent limits memo 
and calculations are included as Appendix D. No changes were noted from the limits summarized 
above. 

The phosphorus limit of 1.0 mg/L in Table 10 is a Technology Based Limit (TBL), and was 
selected as the controlling (or most stringent) limit between the TBL, the Water Quality Based 
Effluent Limit (WQBEL - calculated at 1.8 mg/L at 0.27 MGD), and the Total Maximum Daily Load 
(TMDL – 7.1 lb/d or 3.1 mg/L at 0.27 MGD).  

4 Description of Wastewater Treatment Plant 
Alternatives 

4.1 General 
As detailed above, there are several issues with the existing WWTP that need to be addressed 
due to equipment age and condition, operator safety, and reliability concerns. The alternatives 
developed below are intended to address these issues and provide capacity to serve the 
projected Village growth over the next twenty years. 

4.2 No Construction: Alternative 1 
This option would keep the WWTP same as it is now. The WWTP was designed for an average 
annual design flow of 0.270 MGD. Though, the WWTP currently has an average daily flow of 
0.183 mgd, well below design limits, the treatment plant equipment is over 30 years old. Aged 
equipment is likely to be less efficient, more difficult to obtain parts for repair, and may be past its 
useful life expectancy already.  



 

FACILITY PLAN  GRANT 163312 
Page 15 

Should the Village choose to maintain the WWTP in its current state, operators will continue to 
face several ongoing issues including but not limited to: 

• South Lift Station pump clogging and reliability issues. 
• Inaccurate influent flow measurements at v-notch weir, inhibiting the Village’s ability to 

detect lagoon leakage. 
• Manual cleaning of screening equipment, placing operators in direct contact with raw 

wastewater.  
• Inefficient aeration due to ruptured diffusers. 
• Limited redundancy of positive displacement blowers. 
• Code non-compliant chemical feed and sampling spaces, resulting in damage to 

samplers and potential operator safety issues. 
• Continued use of a variety of chemicals to maintain compliance. 
• Inaccurate metering of ferric chloride to the lagoons limits operator ability to effectively 

meet phosphorus limits and efficiently use chemical.  

Because of the long list of age and condition related issues, this alternative was not evaluated 
further. 

4.3 Alternative 2: Sequencing Batch Reactor 
This alternative would include the following: 

• Replace the current aerated lagoon process with a Sequencing Batch Reactor (SBR) 
located to the south of the current plant. 

• Lagoon sludge removal/disposal, abandonment of lagoons.  
• Addition of a new fine screening system at the South Lift Station. 
• Add a grit removal system to the treatment train prior the SBR. 
• Construct a new operations building to house the blowers, controls, chemical feed 

system, pumps, and samplers. 
• Replace the current chlorine disinfection system with an ultraviolet disinfection system. 
• Develop a SCADA system to serve the WWTP and lift stations. 

4.3.1 New Fine Screen at South LS 
To mitigate pumps clogging at the South Lift Station, the WWTP screening process will be 
relocated to the South Lift Station. A vertical mechanical fine screen will be installed inside the 
wet well through which all influent flow will pass before being pumped to the WWTP. Additionally, 
a magnetic flow meter will be installed on the discharge forcemain to replace the existing influent 
flow measurement weir/level sensor. Flow would proceed through the existing forcemain to the 
existing WWTP site. 

4.3.1 Grit Removal 
At the existing WWTP site, flow would enter a vortex grit removal system, where grit would be 
segregated and classified for disposal at a landfill. Flow from grit removal would proceed to the 
SBR.  



 

FACILITY PLAN  GRANT 163312 
Page 16 

4.3.2 Sequencing Batch Reactor 
Alternative 2 proposes that the Village of Grantsburg replace the current aerated lagoon 
treatment process with an SBR. Instead of two large lagoons for treatment, a SBR system would 
instead consist of two much smaller concrete basins. SBR basins typically come in sets of at 
least two, operating in parallel, which provides built in resiliency in the event either of the basins 
need to be taken down for maintenance. The SBR proposed in this alternative would be 
constructed at the current WWTP site, south of the existing lagoons.  

SBRs operate with biological processes similar to the aerated lagoons currently in use at the 
plant. However, the activated sludge within a SBR is more concentrated allowing for faster 
treatment within a smaller footprint. SBRs typically operate in 4 stages, staggered between the 
multiple reactor basins. First, the SBR is filled with influent. Once it has reached capacity, the 
influent gate closes, and flow begins entering the other basin. The filled basin is then aerated, 
providing oxygen to the microbes present in the SBR. Once the microbes have been given 
enough time to sufficiently breakdown the organic matter and reduce the BOD in the tank to 
acceptable levels, the aerators are turned off. This allows the sludge in the basin to settle out.  

SBR treatment should be able to biologically remove phosphorus to below 1 mg/L without 
chemical addition. It should also be able to meet the ammonia limits specified in the WPDES 
permit without chemical addition. This aligns with the Village’s goals to minimize or remove as 
much chemical treatment as possible.  

Once complete, the treated wastewater is decanted from the surface of the SBR and discharged 
to the next treatment process.  

4.3.3 UV Disinfection 
Currently, the Grantsburg WWTP employs chlorine as means of disinfection. The added chlorine 
is later neutralized by adding sodium bisulfite to the effluent to meet effluent residual chlorine 
limits. Chlorine can be a dangerous chemical to work with and the Village would like to eliminate 
chemical usage. One way to do that is to disinfect with UV. UV systems do not involve chemicals 
and are relatively simple pieces of equipment to operate and maintain. This process would be 
located in or alongside the new operations building. If located inside, the UV system is essentially 
a large piece of pipe and totally enclosed. If located outside, an overhang would be located 
above the channel system. Channel systems typically use less energy and are slightly less 
expensive. A channel system was used for cost estimates in this report, but the type of UV 
system will be further evaluated during design.  

A proposed site map for this Alternative 2 can be found in Figure 7. 

4.4 Alternative 3: Upgrades to Existing WWTP 
This alternative would include the following:  

• Addition of a new fine screening system at the South Lift Station. 
• Construct a new operations building to house the blowers, controls, chemical feed 

system, pumps, and samplers. 
• Replace the current chlorine disinfection system with an ultraviolet disinfection system.  
• Replacement of fine bubble membranes (diffusers, if necessary) in both lagoons. 
• Lagoon sludge removal/disposal.  



 

FACILITY PLAN  GRANT 163312 
Page 17 

• Develop a SCADA system to serve the WWTP and lift stations. 

This alternative maintains the current lagoon treatment system with upgrades being made to 
disinfection, preliminary screening, and renovations to the blower/controls/sample building.  

4.4.1 New Fine Screen at South LS 
This alternative would propose the same changes as Section 4.3.1. 

4.4.2 Lagoon Diffuser Replacement 
In 2013, the original coarse bubble diffusers were replaced with fine bubble diffusers and a new 
energy efficient, positive displacement blower was added. Two of the existing 50 HP blowers 
remain as a back-up for the 2013 upgraded system. The fine bubble diffusers that were installed 
in 2013 are in poor condition due to ruptured membranes. The two older blowers are also in poor 
condition, and do not provide the energy-efficiency of the positive displacement blower if it needs 
to be taken offline for maintenance or repair.  

With this in mind, the diffuser membranes would be replaced, and one additional positive 
displacement blower added to provide efficiency, redundancy, and reliability.  

While the diffusers could be removed without draining the lagoons, a contractor may choose to 
drain the lagoons first for sludge removal. In this case, the adjacent lagoon could still be 
operated. Once the first lagoon is finished with sludge removal, the adjacent lagoon could then 
begin the same drain and replacement process while the recently upgraded lagoon temporarily 
takes over operations.  

4.4.3 UV Disinfection 
This alternative would propose the same changes as Section 4.3.3.  

4.4.4 Chemical Feed/Sampling 
Under this alternative, the Village would still need to feed ferric chloride for phosphorus removal 
and sulfuric acid for pH adjustment. New code compliant space would be provided in the 
operations building to house these chemicals and related feed pumps. New chemical feed pumps 
would be able to deliver a consistent dosage to the ponds that isn’t tied to the level in the day 
tank. An aeration diffuser would also be added to the crossover manhole to enhance mixing. This 
would be aerated through a small diameter airline tapped from the air main. This could also be 
used to purge the lines of moisture/water, if needed.  

A separate space would be provided for influent and effluent samplers. 

A proposed site map for this alternative can be found in Figure 8. 

4.5 Alternative 4: Upgrades to Existing WWTP and Ammonia 
Removal 
This alternative would include the following: 

• Addition of a new fine screening system at the South Lift Station 
• Construct a new operations building to house the blowers, controls, chemical feed 

system, pumps, and samplers. 



 

FACILITY PLAN  GRANT 163312 
Page 18 

• Replace the current chlorine disinfection system with an ultraviolet disinfection system. 
• Replacement of fine bubble diffusers in both lagoons. 
• Lagoon sludge removal/disposal.  
• The addition of a new polishing reactor to provide post-lagoon ammonia removal. 
• Develop a SCADA system to serve the WWTP and lift stations. 

4.5.1 New Fine Screen at South LS 
This alternative would propose the same changes as Section 4.3.1. 

4.5.2 Lagoon Diffuser Replacement 
This alternative would propose the same changes as Section 4.4.2. 

4.5.3 Ammonia Polishing Reactor 
As lagoon temperature drops in the winter months, both the reproduction rate and the 
metabolism of the nitrifying microbes slows. This results in a reduced consumption of ammonia 
as well as the formation of any biomass that could have made up for the reduced consumption. 
Because of this, nitrification does not occur in the existing lagoons during winter months. The 
Village adds sulfuric acid to the effluent to comply with the variable effluent ammonia limitation by 
adjusting the pH.  

This alternative would include addition of a polishing reactor to achieve <1 mg/L ammonia 
concentration in the effluent year-round. This would mitigate the burden placed on plant 
operators who currently must add sulfuric acid in the winter months, as well as eliminate the 
recurring cost to do so. Unlike lagoons, polishing reactors contain media for nitrifying microbes to 
attach to. Typically, in colder temperatures these microbes slow down and are sloughed off in the 
lagoon effluent, however by storing the nitrifying bacteria on the media during warmer conditions, 
when the temperature begins to drop, the bacteria already exist in the reactor. This media gives 
them a place to stay and nitrify year-round.  

This reactor would be a separate tank located to the south of the existing lagoons, effluent would 
be diverted through the reactor from the south lagoon prior to entering the disinfection process. 

4.5.4 UV Disinfection 
This alternative would propose the same changes as Section 4.3.3.  

4.5.5 Chemical Feed/Sampling 
Under this alternative, the Village would still need to feed ferric chloride for phosphorus removal, 
but not sulfuric acid for pH adjustment. New code compliant space would be provided in the 
operations building to house ferric chloride storage and related feed pumps. New chemical feed 
pumps would be able to deliver a consistent dosage to the ponds that isn’t tied to the level in the 
day tank. An aeration diffuser would also be added to the crossover manhole to enhance mixing. 
This would be aerated through a small diameter airline tapped from the air main. This could also 
be used to purge the lines of moisture/water, if needed.  